


















.

.

.

















1,2

3

4

5

6



7

8



12

10

9





14









18









22





24









28

SF







60-402-04

60-403-04

60-416-00

60-415-00



32

2

2

2





34





DIMENSIONS IN BRACKETS ARE MILLIMETERS

EXTENSION LEGS SHOWN ARE STANDARD WITH MACHINE.
REFER TO MANUAL FOR OPTIONAL EXTENSION LEG SETS AND CLAMPING RANGES.

"D"

3.70
94.0

"B"
INNER DIAMETER

"A"
OUTER DIAMETER

"C"
DRIVE CL

60° TYP

"E"
CLAMPING
DIAMETER

.57 MAX

FULLY RETRACTED
14.5

TRIP LOCATIONTRIP LOCATION

3.37
85.7

2.59
65.9

3.03
77.0

3.22
81.8

DRIVE
INPUT

-TABLE-

MODEL DIM. "A"
OUTER DIAMETER

LCSF204/3 9.00 [228.6]

DIM. "B"
INNER DIAMETER

DIM. "C"
DRIVE CL

DIM. "D" EXTENSION
LEG SET

DIM. "E" MIN.
CLAMPING DIA.

4.75 [120.7] 4.99 [126.6] 6.20 [157.4]

DIM. "E" MAX.
CLAMPING DIA.

NONE
60-408-05
60-408-07
60-408-10

60-408-05
60-408-10

NONE

60-408-20
60-408-15

3.51 [89.1]

4.50 [114.3]

1.55 [39.4]

1.91 [48.6]

5.62 [142.7]

2.52 [64.0]

2.40 [60.9]

1.44 [36.5]

3.51 [89.1]

4.75 [120.7]

5.74 [145.9]

2.77 [70.3]

3.14 [79.7]

6.88 [174.6]

3.76 [95.4]

3.63 [92.2]

2.64 [67.2]

4.75 [120.6]6.05 [153.6]6.88 [174.6] 7.26 [184.4]LCSF206/3 11.13 [282.6]



"D"

3.70
94.0

"B"
INNER DIAMETER

"A"
OUTER DIAMETER

"C"
DRIVE CL

30°
TYP

"E"
CLAMPING
DIAMETER

"F" MAX
FULLY RETRACTED

TRIP LOCATIONTRIP LOCATION

TRIP LOCATIONTRIP LOCATION

2.59
65.9

3.03
77.0
3.22
81.8

3.37
85.7

DRIVE
INPUT

DIMENSIONS IN BRACKETS ARE MILLIMETERS

EXTENSION LEGS SHOWN ARE STANDARD WITH MACHINE.
REFER TO MANUAL FOR OPTIONAL EXTENSION LEG SETS AND CLAMPING RANGES.

13.00 [330.2]

11.00 [279.4]

6.74 [171.2]

10.86 [275.8]

8.86 [225.0]

4.75 [120.6]

8.86 [225.0]

6.86 [174.4]

8.88 [225.4]

11.51 [292.3]

9.51 [241.6]

5.49 [139.5]

9.39 [238.5]

7.39 [187.8]

3.51 [89.1]

7.39 [187.8]

5.40 [137.2]

7.16 [193.3]

60-408-10
60-408-20

60-408-10

NONE
60-408-20

NONE
60-408-20
60-408-10

NONE

DIM. "E" MAX.
CLAMPING DIA.

8.26 [209.8]7.05[179.0]8.88 [225.4]

DIM. "E" MIN.
CLAMPING DIA.

EXTENSION
LEG SETDIM. "D"DIM. "C"

DRIVE CL
DIM. "B"

INNER DIAMETER

13.13 [333.4]LCSF408/3

DIM. "A"
OUTER DIAMETERMODEL

-TABLE-

DIM. "F" MAX.
FULLY RETRACTED

.57 [14.5]

8.36 [212.3]15.75 [400.1]LCSF610/3 9.57 [243.1]11.00 [279.4] .68 [17.3]

.68 [17.3]10.57 [268.5]13.00 [330.2]LCSF612/3 9.36 [237.7]17.75 [450.9]

6.86 [174.4]5.39 [136.9]60-408-30
NONE

9.11 [231.4]

9.98 [253.6]

60-408-25

19.00 [482.6]

12.76 [324.0]
13.11 [332.9]

.68 [17.3]LCSF814/3

7.64 [194.1]

14.25 [362.0] 11.20 [284.4]
60-408-15

14.25 [362.0]

9.64 [244.8]
60-408-05 11.64 [295.6]

11.11 [282.1]



38

"D"

3.70
94.0

"B"
INNER DIAMETER

"A"
OUTER DIAMETER

"C"
DRIVE CL

30° TYP

"E"
CLAMPING
DIAMETER

.43 MAX

FULLY RETRACTED
10.9

TRIP LOCATION

TRIP LOCATION TRIP LOCATION

TRIP LOCATION

3.47
88.1

2.59
65.9

3.62
92.0

3.03
77.0

DRIVE
INPUT

DIMENSIONS IN BRACKETS ARE MILLIMETERS

EXTENSION LEGS SHOWN ARE STANDARD WITH MACHINE.
REFER TO MANUAL FOR OPTIONAL EXTENSION LEG SETS AND CLAMPING RANGES.

25.50 [647.7]LCSF1420/3 14.45 [366.9]20.25 [514.4] 13.23 [336.1]
16.10 [409.0]

11.11 [282.1]

14.11 [358.3]

14.11 [358.3]

20.25 [514.4]

13.11 [332.9]

18.10 [459.8]

16.25 [412.8]

14.64 [371.7]

9.64 [244.8]

12.64 [321.0]

12.64 [321.0]

18.75 [476.4]

11.64 [295.6]

16.63 [422.5]

14.76 [374.8]

60-408-30

NONE

60-408-20
60-408-10

60-408-25
60-408-15
60-408-10

NONE

DIM. "E" MAX.
CLAMPING DIA.

12.45 [316.1]11.23 [285.3]16.25 [412.8]

DIM. "E" MIN.
CLAMPING DIA.

EXTENSION
LEG SETDIM. "D"DIM. "C"

DRIVE CL
DIM. "B"

INNER DIAMETER

21.50 [546.1]LCSF1016/3

DIM. "A"
OUTER DIAMETERMODEL

-TABLE-



39

DIMENSIONS IN BRACKETS ARE MILLIMETERS.
PIPE DIAMETER (DIM. "A") SHOWN WITHOUT CLEARANCE.
WEIGHT = 2.8lb. [1.3kg]

"A"
5.37

136.5

.67 TRAVEL
17.1

.92
23.3

"B"

FEED RATE
.0026 PER TRIP
[.066]

2.17
55.2

.124
3.15

6.50
165.1

1.25
31.8

3.48
88.5

2.86
72.6

5.36
136.1

5.19
131.8

.99
25.1

5.81
147.6

.31
7.9

4.36
110.7

-TABLE-

MODEL DIM. "A"
DIAMETER

DIM. "B"
RADIUS

LCSF204/3

LCSF814/3

LCSF208/3

LCSF210/3

LCSF612/3

LCSF206/3

LCSF1016/3

LCSF1420/3

4.76
[120.9]

6.88
[174.8]

8.88
[225.6]

11.00
[279.4]

13.00
[330.2]

14.25
[362.0]

16.25
[412.8]

20.25
[514.4]

4.50
[114.3]

5.53
[140.5]

6.53
[165.9]

7.84
[199.1]

8.83
[224.3]

9.46
[240.3]

10.71
[272.0]

12.70
[322.6]

Slide travel and diameter/radius dimensions above 
are same for 60-402-04 parting slide and 60-403-04
beveling slide (next page).



With double bevel tool cover With standard tool cover

WEIGHT = 2.8lb. [1.3kg]

6.50
165.1

3.48
88.5

1.50
38.1

4.52
114.7

1.25
31.8

4.69
119

2.19
55.5

.51
13

5.81
147.6

.80
20.2

.31
7.9

3.69
93.6

1.55
39.3

3.05
77.4

7.25
184.2

4.23
107.5

6.56
166.7

.31
7.9

DIMENSIONS IN BRACKETS ARE MILLIMETERS.

See 60-402-04 parting slide drawing 
on previous page for slide travel and 
diameter/radius dimensions.



41

2.17
55.2

1.25
31.8

.17
4.3

2.50
63.5

.99
25.1

.124
3.15

3.48
88.5

.31
7.9

.83
21.1

DIMENSIONS IN BRACKETS ARE MILLIMETERS.
PIPE DIAMETER (DIM. "A") SHOWN WITHOUT CLEARANCE.
WEIGHT = 7.5lb. [3.4kg]

6.50
[165.1]

5.69
[144.5]

5.19
[131.8]

1.92
48.7

1.67

TRAVEL
42.4

5.37
136.5

"A"

"B"

FEED RATE
.0026 PER TRIP
[.066]

MODEL DIM. "A"
DIAMETER

DIM. "B"
RADIUSPOSITION

LCSF 204/3

LCSF 610/3

LCSF 408/3

LCSF 206/3

LCSF 1016/3

LCSF 814/3

LCSF 1420/3

LCSF 612/3

LOW

MID

HIGH

LOW

MID

HIGH

HIGH

MID

LOW

HIGH

MID

LOW

HIGH

MID

LOW

HIGH

MID

LOW

HIGH

MID

LOW

HIGH

MID

LOW

4.76
[120.8]

6.88
[174.8]

8.83
[224.4]

11.00
[279.4]

13.00
[330.2]

14.25
[362.0]

16.25
[412.8]

20.25
[514.4]

2.76
[70.0]

.76
[19.2]

4.47
[113.5]

5.46
[138.7]

6.46
[164.1]

5.53
[140.5]

2.88
[73.2]

6.53
[165.8]

4.88
[124.0]

4.96
[126.0]

6.90
[175.2]

7.50
[190.5]

9.43
[239.6]

9.43
[239.6]

11.37
[288.7]

7.52
[191.1]

6.53
[165.8]

7.52
[191.1]

8.52
[216.4]

7.84
[199.0]

8.83
[224.4]

9.83
[249.7]

8.83
[224.4]

9.83
[249.7]

10.83
[275.1]

10.64
[270.3]

12.58
[319.4]

13.06
[331.7]

14.99
[380.8]

16.93
[429.9]

18.86
[479.0]

9.46
[240.2]

10.46
[265.6]

10.71
[271.9]

11.70
[297.3]

11.45
[290.9]

12.70
[322.7]

12.70
[322.7]

13.70
[348.0]

14.70
[373.4]

-TABLE-

Slide travel and diameter/radius dimensions above 
are same for 60-415-00 parting slide and 60-416-00
beveling slide (next page).



42

.17
4.3

2.50
63.5

1.50
38.1

1.25
31.8

2.23
56.6

.125
3.18

.51
13.0

.99
25.1

.31
7.9

.83
21.1

3.54
90.0

DIMENSIONS IN BRACKETS ARE MILLIMETERS.
PIPE DIAMETER (DIM. "A") SHOWN WITHOUT CLEARANCE.
WEIGHT = 7.5lb. [3.4 kg]

-TABLE-

14.70
[373.4]

13.70
[348.0]

12.70
[322.7]

12.70
[322.7]

11.45
[290.9]

11.70
[297.3]

10.71
[271.9]

10.46
[265.6]

9.46
[240.2]

18.86
[479.0]

16.93
[429.9]

14.99
[380.8]

13.06
[331.7]

12.58
[319.4]

10.64
[270.3]

10.83
[275.1]

9.83
[249.7]

8.83
[224.4]

9.83
[249.7]

8.83
[224.4]

7.84
[199.0]

8.52
[216.4]

7.52
[191.1]

6.53
[165.8]

7.52
[191.1]

11.37
[288.7]

9.43
[239.6]

9.43
[239.6]

7.50
[190.5]

6.90
[175.2]

4.96
[126.0]

4.88
[124.0]

6.53
[165.8]

2.88
[73.2]

5.53
[140.5]

6.46
[164.1]

5.46
[138.7]

4.47
[113.5]

.76
[19.2]

2.76
[70.0]

20.25
[514.4]

16.25
[412.8]

14.25
[362.0]

13.00
[330.2]

11.00
[279.4]

8.83
[224.4]

6.88
[174.8]

4.76
[120.8]

LOW

MID

HIGH

LOW

MID

HIGH

LOW

MID

HIGH

LOW

MID

HIGH

LOW

MID

HIGH

LOW

MID

HIGH

HIGH

MID

LOW

HIGH

MID

LOW

LCSF 612/3

LCSF 1420/3

LCSF 814/3

LCSF 1016/3

LCSF 206/3

LCSF 408/3

LCSF 610/3

LCSF 204/3

POSITION DIM. "B"
RADIUS

DIM. "A"
DIAMETERMODEL

6.56
[166.6]

5.88
[149.2]

5.25
[133.2]

4.52
[114.7]

4.29
109.0

3.11
78.9

1.61
40.8

.31
7.9

7.31
[185.6]
6.62

[168.2]

See 60-415-00 parting slide drawing 
on previous page for slide travel and 
diameter/radius dimensions.

With double bevel 
tool cover

With standard 
tool cover



43

1.13 MAX. DEPTH
28.7

7.69
195.4

2.19 MAX. THICKNESS
55.5

7.57
192.3

7.56
192.0

7.61
193.3

PARTING
LINE

60-416-00
OR

60-438-00

60-000-04
THRU

60-000-48

3.56
90.5

3.86
98.0



44

3.22
81.8

DRIVE
INPUT

"A"
DRIVE CL

1.12
28.5

5.00
127.0

DIMENSIONS IN BRACKETS ARE MILLIMETERS.
WEIGHT = 8lb. [4kg]

-TABLE-

MODEL DIM. "A"

LCSF204/3

LCSF610/3

LCSF408/3

LCSF612/3

LCSF206/3

LCSF814/3

LCSF1016/3

LCSF1420/3

9.44
[239.8]

10.50
[266.7]

11.50
[292.1]

12.81
[325.5]

13.81
[350.9]

14.44
[366.7]

15.69
[398.5]

17.69
[449.3]



45

2.47
62.7

4.00
101.6

2.84
72.1

1.65
41.9

R15.75
400.0

R23.75 REF
603.3

60° TYP

SPEED
CONTROL

OILER

A

A

2.49
63.3

.50 SQ
12.7

2.64
67.1

12.76

CL  OF HANDLE
324.0

A

A

SPEED CONTROL AND OILER CAN BE RELOCATED FOR SPACE CONSTRAINTS

DIMENSIONS IN BRACKETS ARE MILLIMETERS

3.00
76.2

4.00
101.6

2.88
73.1 1.69

42.9

60° TYP

R27.25  REF
692.2

R19.25
489.0

SPEED
CONTROL

OILER

2.49
63.3

.50 SQ
12.7

3.20
81.2

16.36

CL OF HANDLE
415.6

SPEED CONTROL AND OILER CAN BE RELOCATED FOR SPACE CONSTRAINTS

DIMENSIONS IN BRACKETS ARE MILLIMETERS

A

A

A

A



2.49
63.3

14.92

CL OF HANDLE
379.0

3.20
81.2

4.00
101.6

3.00
76.2

2.81
71.4 1.63

41.3

60° TYP.

R26.57
675.0

R18.08
459.2

SPEED CONTROL

OILER

DIMENSIONS IN BRACKETS ARE MILLIMETERS



7.956
202.1

1.838
46.7

3.125
79.4

.500
12.7

6.688
169.9

ROTATION

INCREASE &
DECREASE FLOW KNOB

.423
10.7

R3.705
94.1 SPRING RETURN OPERATOR

11.631
295.4

3.934
99.9

4.022
102.2

8.231
209.1

1/2 NPT 

1/2 NPT 
FLOW IN

FLOW OUT
WEIGHT: 25.4 lbs [11.5 kg]
MUST ATTACH MOTOR MOUNT TO PINION HOUSING
PRIOR TO MOUNTING HYDRAULIC MOTOR.
MAXIMUM FLOW: 15 GPM [57 LPM]
PRESSURE: UP TO 2000 PSI [138 BAR]

PERFORMANCE DATA

FLOW
GPM [LPM] RPM

2 [7.6] 47
4 [15.1] 94
6 [22.7] 141
8 [30.3] 188
10 [37.9] 235
12 [45.4] 282
14 [ 53.0] 330
15 [56.8] 353



48









52





54





Pipe
O.D.

Pipe
I.D.





58



Pipe
O.D.

Pipe
I.D.

Beveling
tool

Land (if 
required)















































82





84









88









92





94









98







c

b

B

c c b B

c

c

c























112





114



2







118









122





124









128









132





134









138









142





144







60-329-00 899927

60-211-00 869569



148





22

34

32

15 14

15

32

34

14

15

32
31

34

10

1

33

27

30

18

3

9

1

33

8

28

29

8

33

1 9

11

5

6
7

16
28

29 23
35

13

12

12

WIPERS (ITEM NO.: 6) REQUIRE WAY OIL (PART NO.: 60-1184-00) SOLD SEPARATELY.
OPERATING WEIGHT: 23 LB. [10.5 kg]

ITEM 
NO. PART NUMBER QTY DESCRIPTION

1 37-005-00 14 BEARING, GUIDE WHEEL
2 56-150-00 1 STORAGE CASE (NOT SHOWN)
3 60-028-00 2 LABEL, NO GAPS
4 60-099-00 1 LABEL (NOT SHOWN)
5 60-1105-04 1 4" ROTATING RING ASSEMBLY
6 60-1176-00 2 WIPER, 4-8 LCSF
7 60-1177-00 2 BRACKET, 4-8 LCSF WIPER
8 60-122-00 2 SCREW, CAPTIVATED 5/16-18
9 60-1242-00 2 SHAFT, SMALL FIXED BEARING
10 60-1243-00 12 SHAFT, SMALL ADJUSTABLE BEARING
11 60-1260-04 1 ASSEMBLY 4" STATIONARY FRAME
12 60-1274-00 2 TAG, LCSF
13 60-1275-00 1 LABEL, PIN LOCATION
14 60-129-00 2 PIN, FRAME LOCKING
15 60-130-00 14 PLUG, BEARING CAP
16 60-166-04 2 GUARD, CHIP LC4-12
17 60-351-08 1 INSERT FOAM (NOT SHOWN)
18 60-363-00 1 LABEL, MOVING PARTS
19 60-408-05 1 1/2" EXTENSION LEG SET (NOT SHOWN)
20 60-408-07 1 3/4" EXTENSION LEG SET (NOT SHOWN)
21 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
22 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
23 60-447-02 4 CLAMP PAD ASSEMBLY 4-8
24 60-560-01 1 KIT, LCSF 4"-20" FASTENERS (NOT SHOWN)
25 60-600-00 1 TOOLS, 4"-20" LCSF HAND (NOT SHOWN)
26 60-MAN-07 1 MANUAL, 4"-20" LCSF (NOT SHOWN)
27 80-0080-00 1 NAME PLATE
28 90-025-01 4 WASHER, #8 FLAT
29 90-042-03 4 BHCS, 10-24 X 3/8
30 90-049-06 4 SCREW, #2-3/16 U-DRIVE
31 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
32 90-065-01 14 NUT, 5/16-18 HEX
33 90-065-10 14 NUT, 5/16-18 HEAVY JAM
34 90-165-53 14 WASHER, 5/16 SECURING
35 90-900-01 1 LABEL, READ MANUAL .75 DIA.



151

24

16
35

15

3437

35 16

3

9

1

36

33

29

6

11

30

36
1

8

7

17
31

32

8

1

36

7
25

10

5

19
38

37

37
35

12

16

13

12

15

14

WIPERS (ITEM NO.: 6) REQUIRE WAY OIL (PART NO.: 60-1184-00) SOLD SEPARATELY.
OPERATING WEIGHT: 30.6 LB. [13.9 kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 37-005-00 14 BEARING, GUIDE WHEEL
2 56-150-00 1 CASE STORAGE (NOT SHOWN)
3 60-028-00 2 LABEL, NO GAPS
4 60-099-00 1 LABEL (NOT SHOWN)
5 60-1105-06 1 6" ROTATING RING ASSEMBLY
6 60-1178-00 2 WIPER, 10-20 LCSF
7 60-122-00 2 SCREW, CAPTIVATED 5/16-18
8 60-1242-00 2 SHAFT, SMALL FIXED BEARING
9 60-1243-00 12 SHAFT, SMALL ADJUSTABLE BEARING
10 60-1260-06 1 6" STATIONARY FRAME ASSEMBLY
11 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
12 60-1274-00 2 TAG, LCSF
13 60-1275-00 1 LABEL, PIN LOCATION
14 60-1279-06 1 LABEL, WEIGHT-LCSF 206
15 60-129-00 2 PIN, FRAME LOCKING
16 60-130-00 14 PLUG, BEARING CAP
17 60-166-04 4 GUARD, CHIP LC4-12
18 60-351-08 1 INSERT FOAM (NOT SHOWN)
19 60-363-00 1 LABEL, MOVING PARTS
20 60-408-05 1 1/2" EXTENSION LEG SET (NOT SHOWN)
21 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
22 60-408-15 1 1-1/2" EXTENSION LEG SET (NOT SHOWN)
23 60-408-20 1 2.0" EXTENSION LEG SET (NOT SHOWN)
24 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
25 60-447-02 4 CLAMP PAD ASSEMBLY 4-8
26 60-560-01 1 KIT, LCSF 4" - 20"  FASTENERS (NOT SHOWN)
27 60-600-00 1 TOOLS, 4" - 20" LCSF HAND (NOT SHOWN)
28 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
29 80-0080-00 1 NAME PLATE
30 90-022-03 4 BHCS #8-32 x .375
31 90-025-01 4 WASHER, #8 FLAT
32 90-042-03 4 BHCS, 10-24 X 3/8
33 90-049-06 4 SCREW, #2-3/16 U-DRIVE
34 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
35 90-065-01 14 NUT, 5/16-18 HEX
36 90-065-10 14 NUT, 5/16-18 HEAVY JAM
37 90-165-53 14 WASHER, 5/16 SECURING
38 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



152

22

18

3 34

31
32 15

15

32

21

34

9

1

33

30

26

6

11

27

8

1

33

16
28

29

8
1

33

7

5

10

7

35

13
12

14
34

14

12

15

32

WIPERS (ITEM NO.: 8) REQUIRE WAY OIL (PART NO.: 60-1184-00) SOLD SEPARATELY.
SHIPPING WEIGHT: 36.8 LB. [16.7 kg]

ITEM PART NUMBER   QTY. DESCRIPTION

1 37-005-00 18 BEARING, GUIDE WHEEL
2 60-096-00 1 CASE, STORAGE (NOT SHOWN)
3 60-028-00 2 LABEL, NO GAPS
4 60-099-00 1 LABEL (NOT SHOWN)
5 60-1105-08 1 8" ROTATING RING ASSEMBLY
6 60-1178-00 2 WIPER, 10-20 LCSF
7 60-122-00 2 SCREW, CAPTIVATED 5/16-18
8 60-1242-00 2 SHAFT, SMALL FIXED BEARING
9 60-1243-00 16 SHAFT, SMALL ADJUSTABLE BEARING

10 60-1260-08 1 8" STATIONARY FRAME ASSEMBLY
11 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
12 60-1274-00 2 TAG, LCSF
13 60-1275-00 1 LABEL, PIN LOCATION
14 60-129-00 2 PIN, FRAME LOCKING
15 60-130-00 18 PLUG, BEARING CAP
16 60-166-04 4 GUARD, CHIP LC4-12
17 60-094-00 1 INSERT, FOAM (NOT SHOWN)
18 60-363-00 1 LABEL, MOVING PARTS
19 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
20 60-408-20 1 2.0" EXTENSION LEG SET (NOT SHOWN)
21 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
22 60-447-02 4 CLAMP PAD ASSEMBLY 4-8
23 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
24 60-600-00 1 TOOLS, 4" - 20" LCSF, HAND (NOT SHOWN)
25 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
26 80-0080-00 1 NAME PLATE
27 90-022-03 4 BHCS #8-32 x .375
28 90-025-01 4 WASHER, #8 FLAT
29 90-042-03 4 BHCS, 10-24 X 3/8
30 90-049-06 4 SCREW, #2-3/16 U-DRIVE
31 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
32 90-065-01 18 NUT, 5/16-18 HEX
33 90-065-10 18 NUT, 5/16-18 HEAVY JAM
34 90-165-53 18 WASHER, 5/16 SECURING
35 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



153

9
1

33
17

28

29 9
1

33

22

31

35

32 16

21

35

32

16

15

16
32

35

2
18

10

1

33
30

26
12

27
7

8

11

8

6

34

36

15

13

14

13

WIPERS (ITEM NO.: 9) REQUIRE WAY OIL 
(PART NO.: 60-1184-00) SOLD SEPARATELY.

OPERATING WEIGHT: 48.6 LB. [22.1 kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 37-005-00 22 BEARING, GUIDE WHEEL
2 60-028-00 2 LABEL, NO GAPS
3 60-094-00 1 INSERT, FOAM (NOT SHOWN)
4 60-096-00 1 CASE (NOT SHOWN)
5 60-099-00 1 LABEL (NOT SHOWN)
6 60-1105-10 1 10" ROTATING RING ASSEMBLY
7 60-1178-00 2 WIPER, 10-20 LCSF
8 60-122-00 2 SCREW, CAPTIVATED 5/16-18
9 60-1242-00 2 SHAFT, SMALL FIXED BEARING
10 60-1243-00 20 SHAFT, SMALL ADJUSTABLE BEARING
11 60-1260-10 1 10" STATIONARY FRAME ASSEMBLY
12 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
13 60-1274-00 2 TAG, LCSF
14 60-1275-00 1 LABEL, PIN LOCATION
15 60-129-00 2 PIN, FRAME LOCKING
16 60-130-00 22 PLUG, BEARING CAP
17 60-166-04 4 GUARD, CHIP LC4-12
18 60-363-00 1 LABEL, MOVING PARTS
19 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
20 60-408-20 1 2.0" EXTENSION LEG SET (NOT SHOWN)
21 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
22 60-447-03 4 CLAMP PAD ASSEMBLY 10-20
23 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
24 60-600-00 1 TOOLS, 4" - 20" LCSF HAND (NOT SHOWN)
25 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
26 80-0080-00 1 NAME PLATE
27 90-022-03 4 BHCS #8-32 x .375
28 90-025-01 4 WASHER, #8 FLAT
29 90-042-03 4 BHCS, 10-24 X 3/8
30 90-049-06 4 SCREW, #2-3/16 U-DRIVE
31 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
32 90-065-01 22 NUT, 5/16-18 HEX
33 90-065-10 22 NUT, 5/16-18 HEAVY JAM
34 90-099-92 2 EYE BOLT
35 90-165-53 22 WASHER, 5/16 SECURING
36 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



154

37
34

17

16

1734
37

2

19

10

1
35327

29

28
12

16

18
30

31

9

1

35

8

11

6

33

24

91

35

8

11

38

13

14

13

36
15

23

37

34 17

WIPERS (ITEM NO.: 7) REQUIRE WAY OIL 
(PART NO.: 60-1184-00) SOLD SEPARATELY.

OPERATING WEIGHT: 54.8 LB. [24.9 kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 37-005-00 22 BEARING, GUIDE WHEEL
2 60-028-00 2 LABEL, NO GAPS
3 60-094-00 1 INSERT FOAM (NOT SHOWN)
4 60-096-00 1 CASE (NOT SHOWN)
5 60-099-00 1 LABEL (NOT SHOWN)
6 60-1105-12 1 12" ROTATING RING ASSEMBLY
7 60-1178-00 2 WIPER, 10-20 LCSF
8 60-122-00 2 SCREW, CAPTIVATED 5/16-18
9 60-1242-00 2 SHAFT, SMALL FIXED BEARING
10 60-1243-00 20 SHAFT, SMALL ADJUSTABLE BEARING
11 60-1260-12 1 12" STATIONARY FRAME ASSEMBLY
12 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
13 60-1274-00 2 TAG, LCSF
14 60-1275-00 1 LABEL, PIN LOCATION
15 60-1279-12 1 LABEL, WEIGHT-LCSF 612
16 60-129-00 2 PIN, FRAME LOCKING
17 60-130-00 22 PLUG, BEARING CAP
18 60-166-04 4 GUARD, CHIP LC4-12
19 60-363-00 1 LABEL, MOVING PARTS
20 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
21 60-408-20 1 2.0" EXTENSION LEG SET (NOT SHOWN)
22 60-408-30 1 3.0" EXTENSION LEG SET (NOT SHOWN)
23 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
24 60-447-03 4 CLAMP PAD ASSEMBLY 10-20
25 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
26 60-600-00 1 TOOLS, 4" - 20" LCSF HAND (NOT SHOWN)
27 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
28 80-0080-00 1 NAME PLATE
29 90-022-03 4 BHCS #8-32 x .375
30 90-025-01 4 WASHER, #8 FLAT
31 90-042-03 4 BHCS, 10-24 X 3/8
32 90-049-06 4 SCREW, #2-3/16 U-DRIVE
33 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
34 90-065-01 22 NUT, 5/16-18 HEX
35 90-065-10 22 NUT, 5/16-18 HEAVY JAM
36 90-099-92 2 EYE BOLT
37 90-165-53 22 WASHER, 5/16 SECURING
38 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



155

29

12

7

28

32
35

1

10

19

2 37

34
17

16

37

34

17

16

8

1830

31

91

35

8

6

11

24

33

91

35

38

14

13

13

36

15

23

37

34 17

WIPERS (ITEM NO.: 7) REQUIRE WAY OIL 
(PART NO.: 60-1184-00) SOLD SEPARATELY.

OPERATING WEIGHT: 59 LB. [26.8 kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 37-005-00 22 BEARING, GUIDE WHEEL
2 60-028-00 2 LABEL, NO GAPS
3 60-094-00 1 INSERT FOAM (NOT SHOWN)
4 60-096-00 1 CASE (NOT SHOWN)
5 60-099-00 1 LABEL (NOT SHOWN)
6 60-1105-14 1 14" ROTATING RING ASSEMBLY
7 60-1178-00 2 WIPER, 10-20 LCSF
8 60-122-00 2 SCREW, CAPTIVATED 5/16-18
9 60-1242-00 2 SHAFT, SMALL FIXED BEARING
10 60-1243-00 20 SHAFT, SMALL ADJUSTABLE BEARING
11 60-1260-14 1 14" STATIONARY FRAME ASSEMBLY
12 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
13 60-1274-00 2 TAG, LCSF
14 60-1275-00 1 LABEL, PIN LOCATION
15 60-1279-14 1 LABEL, WEIGHT-LCSF 814
16 60-129-00 2 PIN, FRAME LOCKING
17 60-130-00 22 PLUG, BEARING CAP
18 60-166-04 4 GUARD, CHIP LC4-12
19 60-363-00 1 LABEL, MOVING PARTS
20 60-408-05 1 1/2" EXTENSION LEG SET (NOT SHOWN)
21 60-408-15 1 1-1/2" EXTENSION LEG SET (NOT SHOWN)
22 60-408-25 1 2-1/2" EXTENSION LEG SET (NOT SHOWN)
23 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
24 60-447-03 4 CLAMP PAD ASSEMBLY 10-20
25 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
26 60-600-00 1 TOOLS, 4" - 20" LCSF HAND (NOT SHOWN)
27 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
28 80-0080-00 1 NAME PLATE
29 90-022-03 4 BHCS #8-32 x .375
30 90-025-01 4 WASHER, #8 FLAT
31 90-042-03 4 BHCS, 10-24 X 3/8
32 90-049-06 4 SCREW, #2-3/16 U-DRIVE
33 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
34 90-065-01 22 NUT, 5/16-18 HEX
35 90-065-10 22 NUT, 5/16-18 HEAVY JAM
36 90-099-92 2 EYE BOLT
37 90-165-53 22 WASHER, 5/16 SECURING
38 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



16

16

8
1

31
6

27

11

7

17

31

1

9

22

29

33
30 15

14

2

33
30

15
33

30

15

14

21

26

28

10

32

34

13

12

12

WIPERS (ITEM NO.: 7) REQUIRE WAY OIL 
(PART NO.: 60-1184-00) SOLD SEPARATELY.

SHIPPING WEIGHT: 76.8 LB. [34.9 kg]

ITEM PART NUMBER   QTY. DESCRIPTION

1 37-005-00 30 BEARING, GUIDE WHEEL
2 60-028-00 2 LABEL, NO GAPS
3 60-095-00 1 INSERT, FOAM (NOT SHOWN)
4 60-096-00 1 CASE (NOT SHOWN)
5 60-099-00 1 LABEL (NOT SHOWN)
6 60-1105-16 1 16" ROTATING RING ASSEMBLY
7 60-1178-00 2 WIPER, 10-20 LCSF
8 60-1242-00 2 SHAFT, SMALL FIXED BEARING
9 60-1243-00 28 SHAFT, SMALL ADJUSTABLE BEARING
10 60-1260-16 1 16" STATIONARY FRAME ASSEMBLY
11 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
12 60-1274-00 2 TAG, LCSF
13 60-1275-00 1 LABEL, PIN LOCATION
14 60-129-00 2 PIN, FRAME LOCKING
15 60-130-00 30 PLUG, BEARING CAP
16 60-207-00 2 SCREW, CAPTIVE FRAME
17 60-363-00 1 LABEL, MOVING PARTS
18 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
19 60-408-15 1 1-1/2" EXTENSION LEG SET (NOT SHOWN)
20 60-408-25 1 2-1/2" EXTENSION LEG SET (NOT SHOWN)
21 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
22 60-447-03 4 CLAMP PAD ASSEMBLY 10-20
23 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
24 60-600-00 1 TOOLS, 4" - 20" LCSF HAND ( NOT SHOWN)
25 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
26 80-0080-00 1 NAME PLATE
27 90-022-03 4 BHCS #8-32 x .375
28 90-049-06 4 SCREW, #2-3/16 U-DRIVE
29 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
30 90-065-01 30 NUT, 5/16-18 HEX
31 90-065-10 30 NUT, 5/16-18 HEAVY JAM
32 90-099-92 2 EYE BOLT
33 90-165-53 30 WASHER, 5/16 SECURING
34 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



34

31

15

34
31

15

34 31

9

1
32

18

7

28

11

17

8
1

32

6

10

27

29

22

8

1

32

23

30
2

16

16

16

17

33

35

12

13

12

14

WIPERS (ITEM NO.: 7) REQUIRE WAY OIL (PART NO.: 60-1184-00) SOLD SEPARATELY.
OPERATING WEIGHT: 92.2 LB. [41.9 kg]

ITEM PART NUMBER QTY. DESCRIPTION

1 37-005-00 30 BEARING, GUIDE WHEEL
2 60-028-00 2 LABEL, NO GAPS
3 60-095-00 1 INSERT, FOAM (NOT SHOWN)
4 60-096-00 1 CASE (NOT SHOWN)
5 60-099-00 1 LABEL (NOT SHOWN)
6 60-1105-20 1 20" ROTATING RING ASSEMBLY
7 60-1178-00 2 WIPER, 10-20 LCSF
8 60-1242-00 2 SHAFT, SMALL FIXED BEARING
9 60-1243-00 28 SHAFT, SMALL ADJUSTABLE BEARING
10 60-1260-20 1 20" STATIONARY FRAME ASSEMBLY
11 60-1261-00 2 ASSEMBLY, 10-20 LCSF WIPER BRACKET
12 60-1274-00 2 TAG, LCSF
13 60-1275-00 1 LABEL, PIN LOCATION
14 60-1279-20 1 LABEL, WEIGHT-LCSF 1420
15 60-129-00 2 PIN, FRAME LOCKING
16 60-130-00 30 PLUG, BEARING CAP
17 60-207-00 2 SCREW, CAPTIVE FRAME
18 60-363-00 1 LABEL, MOVING PARTS
19 60-408-10 1 1.0" EXTENSION LEG SET (NOT SHOWN)
20 60-408-20 1 2.0" EXTENSION LEG SET (NOT SHOWN)
21 60-408-30 1 3.0" EXTENSION LEG SET (NOT SHOWN)
22 60-412-00 1 PINION HOUSING ASSEMBLY LCSF 4-20
23 60-447-03 4 CLAMP PAD ASSEMBLY 10-20
24 60-560-01 1 KIT, LCSF 4" - 20" FASTENERS (NOT SHOWN)
25 60-600-00 1 TOOLS, 4" - 20" LCSF HAND (NOT SHOWN)
26 60-MAN-07 1 MANUAL, SPLIT FRAME (NOT SHOWN)
27 80-0080-00 1 NAME PLATE
28 90-022-03 4 BHCS #8-32 x .375
29 90-049-06 4 SCREW, #2-3/16 U-DRIVE
30 90-056-05 4 PIN, 1/4 X 1/2 DOWEL
31 90-065-01 30 NUT, 5/16-18 HEX
32 90-065-10 30 NUT, 5/16-18 HEAVY JAM
33 90-099-92 2 EYE BOLT
34 90-165-53 30 WASHER, 5/16 SECURING
35 90-900-00 1 LABEL, READ MANUAL 1.50 DIA.



158

7

2

6

2

7

1

5

6

6

7

7

6

1

5

6

3

4

ITEM PART NUMBER  QTY. DESCRIPTION

1 43-038-00 2 BUSHING, OUTER-RING
2 60-122-00 4 SCREW, CAPTIVATED 5/16-18
3 SEE TABLE 1 STATIONARY RING
4 SEE TABLE 1 STATIONARY RING
5 90-056-05 2 PIN, 1/4 X 1/2 DOWEL
6 90-069-12 14 INSERT, 5/16-18 X 1.5 D (.47 LG) HELICAL
7 90-219-75 4 INSERT, 3/4-10 X 1D (.75 LG.) HELICAL

TABLE

LCSF MODEL
60-000-04
60-000-06
60-000-08
60-000-10
60-000-12
60-000-14

STATIONARY
RING, UPPER

60-100-04
60-100-06
60-100-08
60-100-10
60-100-12
60-100-14

STATIONARY
RING, LOWER

60-101-04
60-101-06
60-101-08
60-101-10
60-101-12
60-101-14



159

8

1

5

5

1

8

6

2

7

3

6

7

2

8

5

4

8

ITEM PART NUMBER  QTY. DESCRIPTION

1 60-207-00 2 SCREW, CAPTIVE FRAME
2 60-208-00 2 BUSHING, JIG
3 SEE TABLE 1 STATIONARY RING
4 SEE TABLE 1 STATIONARY RING
5 90-069-12 10 INSERT, 5/16-18 X 1.5 D (.47 LG) HELICAL
6 90-076-07 2 PIN, 3/8 X 3/4 DOWEL
7 90-099-13 2 INSERT, 1/2-13 X 1.5D (.75 LG.) HELICAL
8 90-219-75 4 INSERT, 3/4-10 X 1D (.75 LG.) HELICAL

TABLE

LCSF MODEL
60-000-16
60-000-20

STATIONARY
RING, UPPER

60-365-16
60-365-20

STATIONARY
RING, LOWER

60-366-16
60-366-20



ITEM PART NUMBER  QTY. DESCRIPTION

1 60-1176-00 2 WIPER, 4-8 LCSF
2 60-1177-00 2 BRACKET, 4-8 LCSF WIPER

2

1

Wiper Kit, 60-552-01.
Used with these LCSF models:
60-000-04, 60-000-06, 60-000-08.

Wiper Kit, 60-552-02.
Used with these LCSF models:
60-000-10, 60-000-12, 60-000-14,
60-000-16, 60-000-20.

ITEM PART NUMBER  QTY. DESCRIPTION

1 60-1178-00 2 WIPER, 10-20 LCSF
2 60-1179-00 2 SPACER, 10-20 LCSF WIPER
3 60-1180-00 2 BRACKET, LCSF 10-20 WIPER

1

3

2



8

4

2

5

1

11

3

9
7

10

6

ITEM PART NUMBER QTY DESCRIPTION

1 60-1235-00 1 BEARING, DEEP GROOVE BALL
2 60-1237-00 1 GEAR, 23T PINION
3 60-1238-00 1 HOUSING, 23T PINION
4 60-1239-00 1 COVER, 23T PINION
5 60-1240-00 1 BEARING, DBL ROW ANGULAR CONTACT
6 60-1241-00 1 RING, RETAINING
7 60-181-00 1 LABEL, STARWHEEL
8 90-050-11 2 SHCS, 1/4-20 x 1-1/8
9 90-060-07 2 SHCS, 5/16-18 X 3/4

10 90-060-22 4 SHCS, 5/16-18 x 2-1/4
11 90-076-05 2 PIN, 3/8 X 1/2 DOWEL



1

5

1

11

2

10

7

12

6

4

1

3

9

8

ITEM PART NUMBER QTY. DESCRIPTION

1 60-125-00 3 BEARING, PINION-REAR
2 60-341-00 1 HOUSING, PINION-FRONT 4"-20" LCSF
3 60-342-00 1 HOUSING, PINION-REAR 4"-20" LCSF
4 60-343-00 1 GEAR, PINION-FRONT DRIVE 4"-20" LCSF
5 60-344-00 1 GEAR, IDLER-FRONT DRIVE LCSF 4"-20"
6 60-345-00 1 BEARING, PINION GEAR
7 90-060-07 2 SHCS, 5/16-18 X 3/4
8 90-060-10 4 SHCS, 5/16-18 X 1
9 90-060-20 4 SHCS, 5/16-18 X 2
10 90-069-12 2 INSERT, 5/16-18 X 1.5 D (.47 LG) HELICAL
11 90-076-07 2 PIN, 3/8 X 3/4 DOWEL
12 90-076-10 2 PIN, 3/8 X 1.0 DOWEL



ITEM PART NUMBER QTY. DESCRIPTION

1 WHERE USED 1 EXTENSIONS, CLAMP PAD
2 90-060-05 2 SHCS, 5/16-18 X 1/2
3 90-065-09 2 NUT, 5/16 PUSH

2

1

3

1

QTY. ASSEMBLY
NUMBER

EXTENSIONS, CLAMP LEG

DESCRIPTION

60-027-31

60-027-28
60-027-30

60-027-20
60-027-25

60-027-10
60-027-15

60-027-07
60-027-05

PART NUMBER

1

ITEM

60-127-05
60-127-07
60-127-10
60-127-15
60-127-20
60-127-25
60-127-28
60-127-30
60-127-31

-WHERE USED-

60-027-35 60-127-35
60-127-4060-027-40

NOTE: LCSF models 204 through 1420 have 4 clamp legs.
 See clamp leg charts in Chapter 5 for pipe size configurations.

SIZE

60-127-31  3.1”

60-127-28  2.8”
60-127-30  3.0”

60-127-20  2.0”
60-127-25  2.5”

60-127-10  1.0”
60-127-15  1.5”

60-127-07  0.75”
60-127-05  0.5”

INDIVIDUAL 
CLAMP PADS

CLAMP PAD
SETS (QTY. 4)

60-408-05
60-408-07
60-408-10
60-408-15
60-408-20
60-408-25
60-408-28
60-408-30
60-408-31

ORDERING NUMBERS

60-127-35  3.5” 60-408-35
60-408-4060-127-40  4.0”



5 3

2

6

8

7

1

9

4

WEIGHT = 1 lb. [.5kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 60-107-00 1 BLOCK, HOUSING-TRIP PIN
2 60-338-00 1 PIN, TRIP
3 60-1048-00 1 SPOOL
4 60-1049-00 1 LEVER
5 60-1050-00 1 QUICK PIN
6 90-026-55 1 1/8" X 1/2" PIN
7 90-055-04 1 NUT, 1/4-20 JAM
8 90-059-08 1 SPRING PLUNGER
9 90-060-07 3 SHCS, 5/16-18 X 3/4

10 90-060-17 3 SHCS, 5/16-18 X 1-3/4
(NOT SHOWN)



21

7

19

5

6

18

11

15

18

11
8

9

10

16

20

2

17 12

13

14

18

3

4

17

17

QTY.

1

ITEM PART NUMBER DESCRIPTION

1 60-110-04 1 SUPPORT, TOOL SLIDE-4,6,8
2 60-111-04 1 PLATE, WEAR-4,6,8
3 60-112-04 1 DOVETAIL, ADJUSTABLE-4,6,8
4 60-113-04 1 DOVETAIL, FIXED-4,6,8
5 60-114-00 1 SLIDE, MALE-PARTING
6 60-116-00 1 NUT, FEED (STARWHEEL)
7 60-117-00 1 COVER, TOOL SLIDE
8 60-118-04 1 SCREW, FEED (STARWHEEL)
9 60-119-00 1 PLATE ASSEMBLY, FEED SCREW
10 90-050-05 2 SHCS, 1/4-20 X 1/2
11 90-050-08 4 SHCS, 1/4-20 X 7/8
12 90-054-05 1 SSS, 1/4-20 X 1/2
13 90-054-08 1 SSS,  1/4-20 X 7/8
14 90-055-04 1 NUT, 1/4-20 JAM
15 90-056-12 2 PIN, 1/4 X 1-1/4 DOWEL
16 90-059-05 2 LH SHCS, 1/4-20 X 1/2
17 90-059-23 10 INSERT, 1/4-20 x 1-1/2D (.38 LG) HELICAL
18 90-060-12 4 SHCS, 5/16-18 X 1-1/4
19 90-065-09 2 NUT, 5/16 PUSH
20 90-076-07 2 PIN, 3/8 X 3/4 DOWEL
21 90-060-08 3 SHCS, 5/16-18 X 7/8



20

7

23

5

6

21

16

21

12
8

9 11

17

2

19 13

14

15

21

3

4

19

18

21

12

23

10

22

20

19

1

24

QTY.ITEM PART NUMBER DESCRIPTION

1 60-110-04 1 SUPPORT, TOOL SLIDE-4,6,8
2 60-111-04 1 PLATE, WEAR-4,6,8
3 60-112-04 1 DOVETAIL, ADJUSTABLE-4,6,8
4 60-113-04 1 DOVETAIL, FIXED-4,6,8
5 60-115-00 1 SLIDE, MALE-FORM TOOL
6 60-116-00 1 NUT, FEED (STARWHEEL)
7 60-117-00 1 COVER, TOOL SLIDE
8 60-118-04 1 SCREW, FEED (STARWHEEL)
9 60-119-00 1 PLATE ASSEMBLY, FEED SCREW
10 60-184-00 1 COVER, DBL. BEVEL
11 90-050-05 2 SHCS, 1/4-20 X 1/2
12 90-050-08 4 SHCS, 1/4-20 X 7/8
13 90-054-05 1 SSS, 1/4-20 X 1/2
14 90-054-08 1 SSS,  1/4-20 X 7/8
15 90-055-04 2 NUT, 1/4-20 JAM
16 90-056-12 2 PIN, 1/4 X 1-1/4 DOWEL
17 90-059-05 2 LH SHCS, 1/4-20 X 1/2

18 90-059-19 1 INSERT, 1/4-20  x 1D (.25 LG) 
HELICAL

19 90-059-23 9 INSERT, 1/4-20 x 1-1/2D (.38 LG) 
HELICAL

20 90-060-08 4 SHCS, 5/16-18 X 7/8
21 90-060-12 5 SHCS, 5/16-18 X 1-1/4
22 90-060-17 2 SHCS, 5/16-18 X 1-3/4 (NOT 

SHOWN)
23 90-065-09 4 NUT, 5/16 PUSH
24 90-076-07 2 PIN, 3/8 X 3/4 DOWEL



1
11

16

2

9

17

13
14

4

17
12

10
618

7

19

17

12

15

17

5
8

3

QTY.ITEM PART NUMBER DESCRIPTION

1 60-119-00 1 PLATE ASSEMBLY, FEED SCREW
2 60-188-01 1 SUPPORT, TOOL SLIDE
3 60-189-00 1 PLATE, WEAR (H.D.)
4 60-190-00 1 DOVETAIL, ADJUSTABLE (H.D.)
5 60-191-00 1 DOVETAIL, FIXED (H.D.)
6 60-192-00 1 SLIDE, MALE-PARTING (H.D.)
7 60-194-00 1 COVER, TOOL SLIDE (H.D.)
8 60-195-00 1 SCREW, FEED (H.D.)
9 60-196-00 2 PIN, ALIGNMENT
10 60-229-00 1 NUT, FEED (H.D. STAR-FEED)
11 90-050-05 2 SHCS, 1/4-20 X 1/2
12 90-050-08 8 SHCS, 1/4-20 X 7/8
13 90-054-08 4 SSS,  1/4-20 X 7/8
14 90-055-04 4 NUT, 1/4-20 JAM
15 90-056-12 2 PIN, 1/4 X 1-1/4 DOWEL
16 90-059-05 2 LH SHCS, 1/4-20 X 1/2
17 90-060-12 4 SHCS, 5/16-18 X 1-1/4
18 90-065-09 4 NUT, 5/16 PUSH
19 90-060-08 6 SHCS, 5/16-18 X 7/8



1
12

17

2

9

18

14
15

4

18
13

1120

7

21

18

13

16

18

5

8

6

18

3

QTY.ITEM PART NUMBER DESCRIPTION

1 60-119-00 1 PLATE ASSEMBLY, FEED SCREW
2 60-188-01 1 SUPPORT, TOOL SLIDE
3 60-189-00 1 PLATE, WEAR (H.D.)
4 60-190-00 1 DOVETAIL, ADJUSTABLE (H.D.)
5 60-191-00 1 DOVETAIL, FIXED (H.D.)
6 60-193-00 1 SLIDE, MALE FORM TOOL (H.D.)
7 60-194-00 1 COVER, TOOL SLIDE (H.D.)
8 60-195-00 1 SCREW, FEED (H.D.)
9 60-196-00 2 PIN, ALIGNMENT
10 60-214-00 1 COVER, H.D. DBL. BEVEL
11 60-229-00 1 NUT, FEED (H.D. STAR-FEED)
12 90-050-05 2 SHCS, 1/4-20 X 1/2
13 90-050-08 8 SHCS, 1/4-20 X 7/8
14 90-054-08 4 SSS,  1/4-20 X 7/8
15 90-055-04 4 NUT, 1/4-20 JAM
16 90-056-12 2 PIN, 1/4 X 1-1/4 DOWEL
17 90-059-05 2 LH SHCS, 1/4-20 X 1/2
18 90-060-12 5 SHCS, 5/16-18 X 1-1/4
19 90-060-17 4 SHCS, 5/16-18 X 1-3/4
20 90-065-09 8 NUT, 5/16 PUSH
21 90-060-08 8 SHCS, 5/16-18 X 7/8

21

19

10

20

4



WEIGHT = 10lb. [4.5kg]

ITEM PART NUMBER  QTY. DESCRIPTION

1 60-134-04 1 BAR-BORING-C'BORE
2 60-140-10 2 KEY, BORING BAR
3 60-145-00 1 INSERT, KEYLOCKING
4 60-146-00 1 LABEL, C'BORE DEPTH
6 60-146-01 1 LABEL, RADIAL FEED
7 60-147-01 1 SCREW, FEED
8 60-148-00 1 BLOCK, SUPPORT LC1-12
9 60-149-00 1 PLATE, THRUST LC1-12
10 60-150-00 1 BUSHING, LC1-12
11 60-151-00 1 WASHER, SPRING
12 60-152-02 1 KNOB, FEED
13 60-157-00 1 BUSHING LC1-3
14 60-236-10 1 WELDMENT, C'BORE FRAME
15 90-036-52 2 PIN, 5/32 X 1/4 ROLL
16 90-046-51 1 PIN, 3/16 X 1 ROLL
17 90-050-30 4 SHCS, 1/4-20 X  3
18 90-060-06 2 SHCS, 5/16-18 X 5/8
19 90-060-12 4 SHCS, 5/16-18 X 1-1/4
20 90-065-09 4 NUT, 5/16 PUSH
21 90-065-53 4 WASHER, 5/16 AN
22 90-074-06 2 SSS, 3/8-16 X 5/8
23 90-075-00 2 NUT, 3/8-16 JAM
24 60-135-00 1 INDICATOR LC1-12

16

12

17

9

6

8

3

19

21

20

222
23

4

18

124

11

10

15

7

13

14



3.11

3.16

3.12

3.1.4

3.1.7

3.1.6
3.1.12

3.1.14

3.1.11

3.1.8

3.1.10

3.1.1

5

1

3.1.2

3.1.3

4

3.1.19.2

3.1.19.4

3.1.19.13.1.19.33.1.16

3.1.9

3.14

3.5

3.15
3.7

3.3.1

3.2.3.1

3.2.2.1

3.83.10

3.9

3.2.2.2

3.6.2

3.6.7

3.6.3

3.2.1.2

3.2.1.3.1

3.2.1.3.2

3.2.1.1

3.6.1

3.4

3.6.4

2

3.6.6

3.6.8

3.6.5

3.2.4

3.13

3.1.13

3.1.15

5

3.1.5

3.1.17

3.1.18

3.17

3.6.9

(SEE NOTE-2)

(SEE NOTE-2)

6

7

8

WEIGHT = 8.6 LB. [ 3.9 kg]
GEARS CAN BE PURCHASED AS SET, PART NO.: CLE-861478

ITEM NO. PART NUMBER DESCRIPTION QTY.

3.2.2.1       CLE-832125 IDLE GEAR PIN 3
3.2.2.2       CLE-867532 GEAR SPIDER 1
3.2.3     CLE-867526 GEAR; IDLER 3

3.2.3.1       CLE-844774 BEARING; NEEDLE (B-36) 1
3.2.4     CLE-867544 GEAR CASE (50T) 1
3.3   CLE-203101 CYLINDER 1

3.3.1     CLE-863887 PIN; SLOTTED SPRING 1
3.4   CLE-203102 ROTOR 1
3.5   CLE-843444 BEARING; BALL 1
3.6   CLE-861496 HEAD, ANGLE (T-4) 1

3.6.1     CLE-867507 ANGLE HEAD; LONG HEAVY DUTY 1
3.6.2     CLE-842517 BALL BEARING 1
3.6.3     CLE-867511 PINION 1
3.6.4     CLE-867512 GEAR 1
3.6.5     CLE-867546 PLUG, PIPE 1
3.6.6     CLE-867547 BALL BEARING 1
3.6.7     CLE-867548 BEARING 1
3.6.8     CLE-882661 NEEDLE BEARING 1
3.6.9     CLE-207288 SPINDLE, 1/2" SQ. DRIVE 1
3.7   CLE-865352 ROTOR LOCK NUT 1
3.8   CLE-867520 PLATE, MAKE-UP 1
3.9   CLE-867521 LOCK NUT 1

3.10   CLE-867522 SNAP RING 2
3.11   CLE-867528 MOTOR MAKE UP PLATE 1
3.12   CLE-867536 PLATE; FRONT BEARING 1
3.13   CLE-869569 ROTOR BLADE 5
3.14   CLE-869572 PLATE; REAR BEARING 1
3.15   CLE-203989 BEARING CAP 1
3.16   CLE-619377 BEARING 1
3.17   CLE-382633 PROTECTOR, SPLINE 1

4 66-100-00 VALVE; SPEED CONTROL 1
5 90-098-01 NIPPLE, 1/2 CLOSE LP BLACK 2
6 90-403-00 LABEL, BURN HAZARD/HOT SURFACE 1
7 90-401-02 LABEL, PRESSURE-AIR 1
8 90-401-03 LABEL, EAR AND EYE PROTECTION 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 05-082-00 OILER, AIR LINE 1
2 60-210-00 FLANGE, 1.5 HP CLECO-AIR 1
3 60-211-00 CLECO AIR MOTOR (55NL-3T-960) 1

3.1   CLE-201812 SUBASSY; HANDLE 1
3.1.1     CLE-202632 PAD; MUFFLER 1
3.1.2     CLE-203109 PAD; MUFFLER 1
3.1.3     CLE-202481 PIN; VALVE 1
3.1.4     CLE-202011 SEAL RING 1
3.1.5     CLE-617754 O-RING 2
3.1.6     CLE-202626 DEFLECTOR; EXHAUST 1
3.1.7     CLE-202055 THROTTLE VALVE 1
3.1.8     CLE-202508 INLET SPACER 1
3.1.9     CLE-864195 PIN; LEVER 1

3.1.10     CLE-869933 BUSHING; INLET 1
3.1.11     CLE-843656 SCREEN 1
3.1.12     CLE-864973 SPRING; THROTTLE VALVE 1
3.1.13     CLE-622062 O-RING 1
3.1.14     CLE-869931 SEAT; THROTTLE VALVE 1
3.1.15     CLE-622881 O-RING 1
3.1.16     CLE-203111 HANDLE - REVERSIBLE 1
3.1.17     CLE-832079 SPRING 1
3.1.18     CLE-203203 NUT, METERING 1
3.1.19     CLE-201638 SUBASSY; LOCKOFF LEVER 1

3.1.19.1       CLE-204178 LEVER; LOCKOFF 1
3.1.19.2       CLE-202105 TOGGLE 1
3.1.19.3       CLE-845409 PIN; SPRING 1
3.1.19.4       CLE-869855 SPRING; TOGGLE 1

3.2   CLE-201311 SUBASSY, GEAR TRAIN 1
3.2.1     CLE-201308 GEAR SPIDER 1

3.2.1.1       CLE-203105 2ND RED GEAR SPIDER 1
3.2.1.2       CLE-204809 2ND GEAR PIN (3/16 DOWEL) 3
3.2.1.3       CLE-203107 IDLER GEAR; 2ND RED. 3

3.2.1.3.1         CLE-203062 BUSHING 2
3.2.1.3.2         CLE-846659 GEAR 20T, IDLER GEAR 1

3.2.2     CLE-861485 SPIDER; OPEN 1



1.11

1.16

1.12

1.1.4

1.1.7

5

1.1.12

1.1.14

1.1.11

1.1.8

1.1.1

4

1.1.2

1.1.3

3

1.1.17.2

1.1.17.4

1.1.17.1

1.1.17.3

1.1.16

1.1.9

1.14

1.5

1.15

1.7

1.3.1

1.8
1.10

1.9

1.6.2

1.6.7

1.6.3

1.6.1
1.4

1.6.4

2 1.6.6

1.6.9

1.6.8
1.6.5 1.2.4

1.13

1.1.13

1.1.15

4

1.1.5

WEIGHT: 9 LB. [4.1 kg.]

1.2.1.3.2

1.2.1.3.1

1.2.1.1

1.2.1.2

1.2.2.2

1.2.2.1

1.2.3.1

6

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 60-211-00 CLECO AIR MOTOR (55NL-3T-960) 1
1.1   CLE-201812 SUBASSY; HANDLE 1

1.1.1     CLE-202632 PAD; MUFFLER 1
1.1.2     CLE-203109 PAD; MUFFLER 1
1.1.3     CLE-202481 PIN; VALVE 1
1.1.4     CLE-202011 SEAL RING 1
1.1.5     CLE-617754 O-RING 2
1.1.7     CLE-202055 THROTTLE VALVE 1
1.1.8     CLE-202508 INLET SPACER 1
1.1.9     CLE-864195 PIN; LEVER 1
1.1.10     CLE-869933 BUSHING; INLET 1
1.1.11     CLE-843656 SCREEN 1
1.1.12     CLE-864973 SPRING; THROTTLE VALVE 1
1.1.13     CLE-622062 O-RING 1
1.1.14     CLE-869931 SEAT; THROTTLE VALVE 1
1.1.15     CLE-622881 O-RING 1
1.1.16     CLE-203111 HANDLE - REVERSIBLE 1
1.1.17     CLE-201638 SUBASSY; LOCKOFF LEVER 1

1.1.17.1       CLE-204178 LEVER; LOCKOFF 1
1.1.17.2       CLE-202105 TOGGLE 1
1.1.17.3       CLE-845409 PIN; SPRING 1
1.1.17.4       CLE-869855 SPRING; TOGGLE 1
1.1.18     CLE-832079 SPRING 1
1.1.19     CLE-203203 NUT, METERING 1

1.2   CLE-201311 SUBASSY, GEAR TRAIN 1
1.2.1     CLE-201308 GEAR SPIDER 1

1.2.1.1       CLE-203105 2ND RED GEAR SPIDER 1
1.2.1.2       CLE-204809 2ND GEAR PIN (3/16 DOWEL) 3
1.2.1.3       CLE-203107 IDLER GEAR; 2ND RED. 3

1.2.1.3.1         CLE-203062 BUSHING 2
1.2.1.3.2         CLE-846659 GEAR 20T, IDLER GEAR 1

1.2.2     CLE-861485 SPIDER; OPEN 1
1.2.2.1       CLE-832125 IDLE GEAR PIN 3
1.2.2.2       CLE-867532 GEAR SPIDER 1
1.2.3     CLE-867526 GEAR; IDLER 3

1.2.3.1       CLE-844774 BEARING; NEEDLE (B-36) 1
1.2.4     CLE-867544 GEAR CASE (50T) 1
1.3   CLE-203101 CYLINDER 1

1.3.1     CLE-863887 PIN; SLOTTED SPRING 1
1.4   CLE-203102 ROTOR 1
1.5   CLE-843444 BEARING; BALL 1
1.6   CLE-861496 HEAD, ANGLE (T-4) 1

1.6.1     CLE-867507 ANGLE HEAD; LONG HEAVY DUTY 1
1.6.2     CLE-842517 BALL BEARING 1
1.6.3     CLE-867511 PINION 1
1.6.4     CLE-867512 GEAR 1
1.6.5     CLE-867546 PLUG, PIPE 1
1.6.6     CLE-867547 BALL BEARING 1
1.6.7     CLE-867548 BEARING 1
1.6.8     CLE-882661 NEEDLE BEARING 1
1.6.9     CLE-207288 SPINDLE, 1/2" SQ. DRIVE 1
1.7   CLE-865352 ROTOR LOCK NUT 1
1.8   CLE-867520 PLATE, MAKE-UP 1
1.9   CLE-867521 LOCK NUT 1

1.10   CLE-867522 SNAP RING 2
1.11   CLE-867528 MOTOR MAKE UP PLATE 1
1.12   CLE-867536 PLATE; FRONT BEARING 1
1.13   CLE-869569 ROTOR BLADE 5
1.14   CLE-869572 PLATE; REAR BEARING 1
1.15   CLE-203989 BEARING CAP 1
1.16   CLE-619377 BEARING 1
1.17   CLE-382633 PROTECTOR, SPLINE 1

2 60-210-00 FLANGE, 1.5 HP CLECO-AIR 1
3 66-100-00 VALVE; SPEED CONTROL 1
4 90-098-01 NIPPLE, 1/2 CLOSE LP BLACK 2
5 60-215-00 COLLECTOR, EXHAUST 1
6 05-082-00 OILER, AIR LINE 1



3.9

3.7.5
3.7.3

3.7.6.1

3.7.1

3.7.2
3.7.4

3.10.4

2

3.10.7

3.10.3

3.10.6

3.10.1

3.10.5

3.11

3.12

3.7.6.2

3.7.7.1
3.7.7.2

3.10.2

3.10.8

3.10.10

3.10.9

3.4

3.3.2

3.13

3.6

3.2

3.5

3.1.6

3.1.7

3.1.4

3.1.16.3

4

3.1.2

5

3.1.16.4

1

3.1.3

3.1.16.2

3.1.16.1

3.1.8

3.1.10

3.1.11

3.1.12

3.1.13

3.1.15

3.1.1

3.3.1

3.8

3.1.14

3.1.9

3.1.5

3.13

5

WEIGHT = 13.4 lb. [6.1 kg]

3.6
3.14

7

8

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 05-082-00 OILER, AIR LINE 1
2 60-328-00 FLANGE, H.D. CLECO-MOTOR 1
3 60-329-00 CLECO AIR MOTOR - 75-NL-3V-959 1

3.1   CLE-201811 SUB ASSY; HANDLE - 230959 1
3.1.1     CLE-H203150 HANDLE 1
3.1.2     CLE-864195 PIN; LEVER 1
3.1.3     CLE-202481 PIN; VALVE 1
3.1.4     CLE-869943 MUFFLER 1
3.1.5     CLE-615018 O-RING 4
3.1.6     CLE-202050 SPACER, EXHAUST DEFLECTOR 1
3.1.7     CLE-202051 DEFLECTER, EXHAUST 1
3.1.8     CLE-869933 BUSHING; INLET 1
3.1.9     CLE-622881 O-RING 1

3.1.10     CLE-202508 INLET SPACER 1
3.1.11     CLE-843656 SCREEN 1
3.1.12     CLE-864973 SPRING; THROTTLE VALVE 1
3.1.13     CLE-202055 THROTTLE VALVE 1
3.1.14     CLE-622062 O-RING 1
3.1.15     CLE-869931 SEAT; THROTTLE VALVE 1
3.1.16     CLE-201638 SUBASSY; LOCKOFF LEVER 1

3.1.16.1       CLE-204178 LEVER; LOCKOFF 1
3.1.16.2       CLE-202105 TOGGLE 1
3.1.16.3       CLE-845409 PIN; SPRING 1
3.1.16.4       CLE-869855 SPRING; TOGGLE 1

3.2   CLE-203147 ROTOR 1
3.3   CLE-203149 CYLINDER 1

3.3.1     CLE-848809 CYLINDER CASTING 1
3.3.2     CLE-812918 PIN, CYLINDER 1
3.4   CLE-869927 ROTOR BLADE 5
3.5   CLE-869925 REAR BRG PLT 1
3.6   CLE-865352 ROTOR LOCK NUT 1
3.7   CLE-861914 SUBASSY; GEAR TRAIN (75-3) 1

3.7.1     CLE-869906 GEAR CASE 50T 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
3.7.2     CLE-869905 SPIDER; CAGE 1
3.7.3     CLE-869908 GEAR SHAFT 3
3.7.4     CLE-869907 NEEDLE ROLLER 39
3.7.5     CLE-869903 2ND RED IDGEAR 3
3.7.6     CLE-869898 OPEN SPIDER 1

3.7.6.1       CLE-869898-X OPEN SPIDER CAST 1
3.7.6.2       CLE-832125 IDLE GEAR PIN 6
3.7.7     CLE-869900 IDLER GEAR 1ST RED IDL GR 3

3.7.7.1       CLE-866160 SEMI; IDLER GEAR 1
3.7.7.2       CLE-844774 BEARING; NEEDLE (B-36) 1

3.8   CLE-869923 FRONT BRG PLT 1
3.9   CLE-869929 SPACER, MOTOR 1
3.10   CLE-861904 SUBASM; RA HEAD (V-1/2 SQ) 1

3.10.1     CLE-869874 ANGLE HEAD 1
3.10.2     CLE-861903B GEAR SET* 1
3.10.3     CLE-861903A GEAR SET* 1
3.10.4     CLE-869886 1/2 S.D. SPINDLE 1
3.10.5     CLE-869882 BEARING 1
3.10.6     CLE-867546 PLUG, PIPE 1
3.10.7     CLE-869881 SPINDLE BEARING 1
3.10.8     CLE-869880 THRUST BRG 1
3.10.9     CLE-869877 BEARING RETAIN 1

3.10.10     CLE-847659 BEARING 1
3.11   CLE-869878 CLAMP NUT 1
3.12   CLE-869879 CLAMP RING 2
3.13   CLE-847528 BALL BEARING 2
3.14   CLE-847960 SET SCREW 1

4 66-100-00 VALVE; SPEED CONTROL 1
5 90-098-01 NIPPLE, 1/2 CLOSE LP BLACK 2

3.6 CLE-203989 BEARING CAP 1
7 90-403-00 LABEL, BURN HAZARD/HOT SURFACE 1
8 90-401-02 LABEL, PRESSURE-AIR 1
9 90-401-03 LABEL, EAR AND EYE PROTECTION 1



1.4.6.1

1.4.7.2

1.11.9

1.11.10

1.11.8

1.4.6.2

1.11.2

1.4.5
1.13

3
1.11.7

1.11.4

1.4.2

1.11.3

1.11.1

1.4.1

1.11.6
1.11.5

1.7

1.6

1.2.2

1.9

1.2.1

1.1.1

1.1.14
1.1.18

1.1.15

1.1.11

1.1.6

1.1.10

1.1.9

1.1.7 1.1.13

1.1.12

5

1.1.16

2

1.3

1.1.2

4

1.1.5

1.1.3

1.8

1.14

1.5

1.1.20

1.1.19

1.10

1.12

1.14

1.4.3

1.4.4

1.4.7.1
5

1.1.22

1.1.8

1.1.4

1.1.4

1.1.17

1.1.21

WEIGHT = 14 lb. [6.4 kg]

6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1.4.4     CLE-869907 NEEDLE ROLLER 39
1.4.5     CLE-869908 GEAR SHAFT 3
1.4.6     CLE-869897 1ST RED SPIDER 1
1.4.6.1       CLE-832125 IDLE GEAR PIN 6
1.4.6.2       CLE-869897-X OPEN SPIDER CAST 1
1.4.7     CLE-869899 1ST RED IDLER GEAR (A&B) 3
1.4.7.1       CLE-844774 BEARING; NEEDLE (B-36) 1
1.4.7.2       CLE-869899-X SEMI; IDLER GEAR 1
1.5   CLE-865352 ROTOR LOCK NUT 1
1.6   CLE-869901 1ST RED. PINION (A&B) 1
1.7   CLE-869923 FRONT BRG PLT 1
1.8   CLE-869928 REAR BRG PLATE 1
1.9   CLE-869929 SPACER, MOTOR 1
1.10   CLE-869927 ROTOR BLADE 5
1.11   CLE-861904 SUBASM; RA HEAD (V-1/2 SQ) 1
1.11.1     CLE-869874 ANGLE HEAD 1
1.11.2     CLE-861903B GEAR SET* 1
1.11.3     CLE-861903A GEAR SET* 1
1.11.4     CLE-869886 1/2 S.D. SPINDLE 1
1.11.5     CLE-869882 BEARING 1
1.11.6     CLE-867546 PLUG, PIPE 1
1.11.7     CLE-869881 SPINDLE BEARING 1
1.11.8     CLE-869880 THRUST BRG 1
1.11.9     CLE-869877 BEARING RETAIN 1
1.11.10     CLE-847659 BEARING 1
1.12   CLE-869879 CLAMP RING 2
1.13   CLE-869878 CLAMP NUT 1
1.14   CLE-847528 BALL BEARING 2
2 05-082-00 OILER, AIR LINE 1
3 60-328-00 FLANGE, H.D. CLECO-MOTOR 1
4 66-100-00 VALVE; SPEED CONTROL 1
5 90-098-01 NIPPLE, 1/2 CLOSE LP BLACK 2
6 90-403-00 LABEL, BURN HAZARD/HOT SURFACE 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 60-329-01 CLECO AIR MOTOR - 75RNL-4V-4 1
1.1   CLE-201330 SUBASSY; HANDLE 1
1.1.1     CLE-203151 HANDLE 1
1.1.2     CLE-202050 SPACER, EXHAUST DEFLECTOR 1
1.1.3     CLE-202051 DEFLECTER, EXHAUST 1
1.1.4     CLE-615018 O-RING 4
1.1.5     CLE-869943 MUFFLER 1
1.1.6     CLE-202055 THROTTLE VALVE 1
1.1.7     CLE-202508 INLET SPACER 1
1.1.8     CLE-622062 O-RING 1
1.1.9     CLE-843656 SCREEN 1
1.1.10     CLE-864973 SPRING; THROTTLE VALVE 1
1.1.11     CLE-869931 SEAT; THROTTLE VALVE 1
1.1.12     CLE-869933 BUSHING; INLET 1
1.1.13     CLE-202481 PIN; VALVE 1
1.1.14     CLE-864195 PIN; LEVER 1
1.1.15     CLE-865063 LEVER, THROTTLE 1
1.1.16     CLE-869942 REVERSE RING 1
1.1.17     CLE-847234 O-RING 1
1.1.18     CLE-867554 SCREW, REVERSING VALVE 1
1.1.19     CLE-869939 SPACER 1
1.1.20     CLE-869940 VALVE, REVERSING 1
1.1.21     CLE-617510 O-RING 1
1.1.22     CLE-622881 O-RING 1
1.2   CLE-203148 CYLINDER 1
1.2.1     CLE-848810 CYLINDER CASTING 1
1.2.2     CLE-812918 PIN, CYLINDER 1
1.3   CLE-203147 ROTOR 1
1.4   CLE-861913 SUBASM; GEAR TRAIN 1
1.4.1     CLE-869906 GEAR CASE 50T 1
1.4.2     CLE-869904 2ND RED SPIDER 1
1.4.3     CLE-869902 IDLER GEAR 2ND RED IDL GR 3



Low Clearance Split Frame, Models 204-1420

180 Part No. 60-MAN-07, Rev. C E.H. Wachs

Hydraulic Drive, 60-424-02

21

20

18

12

10

1

11
13

9

16

4

3

5

7

6

22

15

19

17

14

8
2

NOTE 6

NOTE 7

NOTES:
WARNING! - ASSEMBLY REQUIRES APPROVED HYDRAULIC POWER UNIT OR CONTROLS 1.
FOR SAFE LCSF OPERATION.  SYSTEM INTEGRATOR RESPONSIBILITY

2. MUST ATTACH MOTOR MOUNT (ITEM 9) TO PINION HOUSING PRIOR TO MOUNTING HYDRAULIC MOTOR
3. MAX CONTINUOUS FLOW: 15 GPM [57 LPM]
4. MAX CONTINUOUS PRESSURE: 1650 PSI [114 BAR]
5. MAX INTERMIITTENT PRESSURE (10% OF EVERY MINUTE): 2250 PSI [155 BAR]
6. (2) -112 O-RINGS (BUNA-N) INCLUDED WITH HYDRAILIC MOTOR 53-073-00
7. # 808 WOODRUFF KEY INCLUDED WITH MOTOR 53-073-00

ITEM PART NUMBER QTY DESCRIPTION

1 02-199-00 1 MOTOR COUPLING, DRIVE PIN
2 02-203-00 1 ADAPTOR, DRIVE MOTOR
3 09-025-00 1 QUICK DISCONNECT, FEMALE
4 09-026-00 1 QUICK DICONNECT-MALE
5 09-027-00 1 DUST CAP, MALE QUICK-DISCONNECT
6 09-028-00 1 DUST CAP, FEMALE QUICK-DISCONNECT
7 53-073-00 1 HYDRAULIC MOTOR
8 60-199-02 1 MANIFOLD
9 60-213-00 1 HYD. MOTOR MOUNT
10 76-175-00 1 RETAINING RING, 43/64
11 90-054-02 1 SSS, 1/4-20 x 1/4
12 90-059-48 0 1/4 x 1 (#808) WOODDRUFF KEY
13 90-060-12 2 SHCS, 5/16-18 X 1-1/4
14 90-061-20 4 HHCS 5/16-18 X 2
15 90-065-53 4 WASHER, 5/16 AN
16 90-078-67 0 O-RING -112
17 90-088-86 2 PLUG, -06 ZERO-LEAK ORB
18 90-090-15 2 SHCS, 1/2-13 X 1-1/2
19 90-098-79 2 ADAPTER, 1/2 NPT M X 1/2 ORB M - STRAIGHT
20 90-401-01 1 LABEL, EYE PROTECTION
21 90-402-01 1 LABEL, PRESSURE-HYD.
22 90-403-02 1 LABEL, BURN HAZARD/HOT SURFACE



Chapter 8, Introduction to the Equipment:  

181

Hydraulic Drive, 60-424-01 (OBSOLETE)

SEE NOTE 1

7

31

14

6

12

25

19

11

30

29

15

3

16

4

32

17

13

33

22

5

8
20

34

21

9

10

24

18

28

26

23

27

1
2

36

35

SEE NOTE 2

37

NOTE :
-112 (BUNA-N) O-RING COMES WITH HYDRAULIC MOTOR FOR1.
REPLACEMENTS CONTACT E.H. WACHS PART NUMBER #90-078-67

2.     WOODRUFF KEY SUPPLIED WITH MOTOR E.H. WACHS PART MUMBER #90-059-48

ITEM PART NUMBER  QTY. DESCRIPTION

1 02-199-00 1 MOTOR COUPLING, DRIVE PIN
2 02-203-00 1 ADAPTOR, DRIVE MOTOR
3 53-073-00 1 HYDRAULIC MOTOR
4 60-1186-00 1 LCSF FLOW DIRECTION LABEL
5 60-198-00 1 VALVE, MRV DIRECTIONAL CONTROL
6 60-199-00 1 MANIFOLD, SDB HYDRAULIC
7 60-213-00 1 HYD. MOTOR MOUNT
8 76-072-00 1 PLATE, MRV ANTI-ROTATION
9 76-073-00 1 CAP, MRV OPERATOR
10 76-074-00 1 SPRING, TORSION
11 76-075-00 1 PLATE, SPRING COVER
12 76-175-00 1 RETAINING RING, 43/64
13 76-176-00 1 VALVE, PRESSURE RELIEF

14 76-177-00 1 VALVE, PRESSURE COMPENSATED FLOW CONTROL

15 76-180-00 1 RING, 26MM EXT RETAINING
16 76-181-00 1 DETENT SPRING
17 76-182-00 1 SPACER
18 76-183-00 1 HANDLE, 5/16"-18
19 76-185-00 1 FLOW CONTROL LABEL
20 90-026-56 1 PIN, 1/8 x 5/8 ROLL
21 90-026-58 2 PIN, 1/8 X 7/8 ROLL
22 90-026-61 2 PIN, 1/8 X 1.125 ROLL

23 90-054-02 1 SSS, 1/4-20 x 1/4

24 90-055-18 1 NUT, 1/4-20 ACORN
25 90-059-48 0 1/4 x 1 WOODDRUFF KEY
26 90-060-12 2 SHCS, 5/16-18 X 1-1/4
27 90-061-34 4 HHCS, 5/16-18 X 3-1/2"
28 90-065-52 4 WASHER, 5/16 FLAT
29 90-078-67 0 O-RING -112
30 90-088-84 2 PLUG, -04 ZERO-LEAK ORB
31 90-088-86 8 PLUG, -06 ZERO-LEAK ORB
32 90-090-15 2 SHCS, 1/2-13 X 1-1/2

33 90-098-79 1 ADAPTER, 1/2 NPT M X 1/2 ORB M - STRAIGHT

34 90-098-89 1 ADAPTER, 1/2 ORB M X 1/2 NPT M - 90
35 90-401-01 1 LABEL, EYE PROTECTION
36 90-402-01 1 LABEL, PRESSURE-HYD.
37 90-403-02 1 LABEL, BURN HAZARD/HOT SURFACE



Low Clearance Split Frame, Models 204-1420

182 Part No. 60-MAN-07, Rev. C E.H. Wachs

Split Frame Air Control Module (60-420-00)



Chapter 8, Parts Lists and Drawings:

E.H. Wachs Part No. 60-MAN-07, Rev. C 183

Air Control Module Subassembly (60-375-00)
IT

EM
PA

RT
 N

U
M

BE
R

Q
TY

D
ES

CR
IP

TI
O

N

1
60

-1
28

3-
00

1
FIL

TE
R,

 P
RE

SS
UR

E 
RE

G
UL

A
TO

R
2

60
-1

28
4-

00
1

VA
LV

E,
 3

/2
-S

HU
T O

FF
3

60
-1

28
5-

00
1

3/
2 

D
IR

 D
UM

P 
VA

LV
E 

- P
N

EU
M

 O
PE

RA
TE

D
4

60
-1

28
6-

00
2

A
S3

 B
LO

C
K 

A
SS

EM
BL

Y
5

60
-1

28
9-

00
1

C
A

SE
 P

A
N

EL
6

60
-1

29
0-

00
1

C
A

SE
 S

EP
ER

A
TO

R 
PL

A
TE

7
60

-1
29

1-
00

2
A

S3
 B

RA
C

KE
T

8
60

-1
29

2-
00

1
C

A
SE

, 1
44

0
9

60
-1

29
3-

00
1

LA
BE

L,
 E

-S
TO

P 
BA

C
KG

RO
UN

D
10

60
-1

29
4-

00
1

LA
BE

L,
 R

ES
ET

-O
N

/O
FF

11
60

-1
29

5-
00

1
LA

BE
L,

 P
RE

SS
UR

E-
A

IR
12

60
-1

29
6-

00
1

LA
BE

L,
 A

C
M

 O
PE

RA
TIO

N
13

60
-1

29
7-

00
1

N
O

 A
IR

 S
PO

O
L 

VA
LV

E
14

60
-1

29
8-

00
2

N
C

 A
IR

 S
PO

O
L 

VA
LV

E
15

60
-1

29
9-

00
1

M
A

N
IFO

LD
, A

IR
16

60
-1

30
0-

01
1

M
O

D
UL

A
R 

3 
W

A
Y 

A
IR

 V
A

LV
E

17
60

-1
30

0-
10

1
M

O
D

UL
A

R 
3 

W
A

Y 
M

EM
O

RY
 A

IR
 V

A
LV

E
18

60
-1

30
1-

01
1

22
 m

m
 M

US
RO

O
M

 B
UT

TO
N

, P
US

H/
TU

RN
19

60
-1

30
1-

02
1

SW
ITC

H,
 TW

IS
T 9

0-
D

EG
.

20
60

-1
30

1-
03

1
BU

TT
O

N
, P

US
H

21
60

-1
30

1-
11

1
A

D
A

PT
ER

, P
B-

22
-K

22
60

-1
30

1-
12

1
A

D
A

PT
ER

, P
B-

22
-T

23
60

-1
30

1-
13

1
A

D
A

PT
ER

, P
B-

22
-P

24
60

-1
30

2-
00

1
G

A
UG

E,
 B

A
C

K 
M

O
UN

T W
/U

-C
LA

M
P

25
60

-1
30

3-
00

2
3/

8 
BA

N
TA

M
 M

UF
FL

ER
26

60
-1

30
4-

00
1

G
RO

M
M

ET
, 1

.5
" P

A
N

EL
27

60
-1

30
7-

00
1

N
UT

, A
S3

 P
A

N
EL

28
60

-1
30

8-
00

1
LA

BE
L,

 A
C

M
 C

A
SE

 (N
O

T S
HO

W
N

)
29

60
-1

30
9-

00
1

Q
UI

C
K 

EX
HA

US
T V

A
LV

E
30

60
-1

31
0-

01
1

1/
2"

 H
O

SE
 A

SS
EM

BL
Y

31
60

-1
31

0-
02

1
1/

2"
 H

O
SE

 A
SS

EM
BL

Y
32

60
-1

31
1-

00
1

ST
RA

P,
 9

" V
EL

C
RO

 C
IN

C
H 

(N
O

T S
HO

W
N

)
33

90
-0

02
-1

0
4

PH
TF

, M
3 

X 
10

 M
M

34
90

-0
10

-0
1

1
BA

G
, 3

 x
 5

 C
O

TT
O

N
 D

RA
W

ST
RI

N
G

35
90

-0
38

-0
2

4
A

D
A

PT
ER

, 1
/8

 N
PT

M
 X

 1
/4

 P
TC

 B
RA

SS
36

90
-0

38
-0

3
3

EL
BO

W
, 1

/8
 N

PT
F 

x 
1/

4 
PT

C
 9

0 
BR

A
SS

37
90

-0
38

-0
4

1
A

D
A

PT
ER

, 1
/8

" F
PT

 x
 1

/4
" P

TC
38

90
-0

42
-1

0
2

BH
C

S,
 1

0-
24

 X
 1

39
90

-0
45

-0
4

2
N

UT
, 1

0-
24

 N
YL

O
C

K
40

90
-0

45
-5

1
2

W
A

SH
ER

, #
10

 F
LA

T
41

90
-0

52
-0

7
7

BH
C

S 
1/

4-
20

 X
 3

/4
 L

G
42

90
-0

55
-0

6
7

N
UT

, 1
/4

-2
0 

N
YL

O
C

K
43

90
-0

55
-5

3
7

W
A

SH
ER

, 1
/4

 F
LA

T
44

90
-0

58
-1

0
2

A
D

A
PT

ER
, 1

/4
" M

PT
 X

 1
/4

" P
TC

 9
0 

EL
BO

W
45

90
-0

98
-1

5
1

A
D

A
PT

ER
, 0

8M
P 

- 0
8F

P 
ST

RA
IG

HT
46

90
-0

98
-5

6
1

ST
RE

ET
 E

LB
O

W
, 1

/2
 X

 1
/2

47
90

-2
00

-0
5

1
SW

IV
EL

, 1
/2

"
48

90
-2

20
-0

1
2

BU
LK

HE
A

D
, 1

/4
" P

TC
49

90
-3

02
-0

4
1

Q
D

 A
IR

 C
O

UP
LIN

G
, 1

/2
" X

 1
/2

" M
PT

50
90

-5
01

-6
2

4
SP

A
C

ER
51

90
-9

02
-0

1
5-

FT
.

HO
SE

, 1
/4

" O
D

 X
 1

/8
" I

D
 P

O
LY

UR
ET

HA
N

E

12

31

8

11

30

10

9

5

26

49

36
36

46

47
45

7
20

19
18

36

2
1

24
3

29

48

41
42

43
50

15
17

16

51

38
39

40
48

48
6 34

36

33

35 14

23
2

35 14

22
27

1

36
36

35

29
18

21

13

252
4

4
3

25

37

44

7

2

36

24
51

44

37

41
42

43
50



Low Clearance Split Frame, Models 204-1420

184 Part No. 60-MAN-07, Rev. C E.H. Wachs

Remote Control Hand Pendant Assembly (60-373-00)

3

5

2
4

6

1

7

ITEM PART NUMBER  QTY. DESCRIPTION

1 56-206-00 1 LEVER, LOCKOFF
2 60-1280-00 1 HANDLE, SF REMOTE CONTROL
3 60-1281-00 1 VALVE, CARTRIDGE
4 60-1282-00 1 RING, SNAP .375 INTERNAL
5 90-038-02 2 ADAPTER, 1/8 NPTM X 1/4 PTC BRASS
6 90-046-51 1 PIN, 3/16 X 1 ROLL
7 90-902-02 6 FT HOSE, 1/4" OD x 1/8" ID TWIN-LINE PU



Chapter 8, Parts Lists and Drawings:

E.H. Wachs Part No. 60-MAN-07, Rev. C 185

Air Control Module Schematic (60-375-00)

B







182





184









188









 E.H.WACHS



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (Adobe RGB \0501998\051)
  /CalCMYKProfile (U.S. Sheetfed Coated v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.6
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 72
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 72
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on 'HQ-96-Proof'] [Based on '[High Quality Print]'] Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName (U.S. Sheetfed Coated v2)
      /DestinationProfileSelector /UseName
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


